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PART NUMBER
070-001-842
070-001-841
900-205-053
070-001-843
070-001-844
070-001-845
070-001-857
070-001-861
070-001-862
070-001-863
070-001-866
070-002-652
912-137-200
880-139-120
838-939-002
913-415-120
070-001-868
070-001-865
070-001-867
913-423-120

070-002-735
070-002-780
070-002-824
070-002-739
070-002-776
070-002-777
070-001-836
070-002-835

TABLE DRIVE ASSEMBLY

Ref. Dwg. 070-001-840 Rev. H
Effective To Serlal No. 95151

DESCRIPTION

Crank Housing Ass'y. (Items 2 & 3)
Housing

Flange Bearing

Eccentric Bolt

Spring, Actuator

Spring

Roller

Link And Hub Ass’y.

Link (Hex Hole In Smaller Boss)
Pin (Hex Shoulder)

Pin (%, Dia. Holes)

Bushing

Groove Pin %4 x 1% Type 2
Shoulder Screw V2 x % x 10-24
Nut, ESNA 10-24

Roll Pin %, x %

Latch Block And Arm Ass’y.
Block, Latch

Arm, Latch

Roll Pin % x %

Bearing Assembly (Items 23 and 24)
Cup, Bearing

Cone & Seal, Bearing

Bearing Ass'y. (Items 26 & 27)

Cup, Bearing

Cone, Bearing

Shield

Washer Retainer
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PART NUMBER
070-001-915
913-423-140
818-233-062

710-501-004

809-874-365
809-873-405
844-074-002
844-073-002
070-001-877
070-001-849
840-070-002
000-021-880
919-000-600
000-021-879
000-021-878
000-021-881
840-182-002
835-582-002
070-001-848
070-001-870
844-081-002

070-006-722
070-007-310
070-007-311
070-006-721
190-001-490
809-873-525
844-073-002

DESCRIPTION

Washer Retainer

Roll Pin % X 7

Screw Phil Rd. Hd. Sems 8-32 x %

Grease Fitting (Alemite #1641)
Screw Hex Hd, ¥2-20 x 212
Screw Hex Hd., ¥2-13 x 2V
Nut, Stover Lock %-20

Nut, Stover Lock %2-13
Eccentric

Washer

Nut Flex Loc 7,-20

Rod End Ass'y. (Items 40, 41, 42, 43)
Retaining Ring (N5000-137)
Rod End

Spacer

Bearing, Ball

Nut, Flex-loc, %-18

Nut - Hex Jam, %-18

Link

Screw, Soc. Hd. Shoulder

Nut Stover 3%-11

Yoke Weldment

Bushing

Sleeve

Bushing

Bearing

Screw - Hex Hd. Cap SAE #8
Locknut
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TABLE DRIVE ASSEMBLY

REF. DWG. 070-001-840 REV. H

Effective to serial no. 95151

NOTE: items 26 and 36 may be purchased
as an assembly - specify part
no. 070-002-779.

(9

~Installion Kit-

070-006-722
New Table Drive Link for

use with 1550 torque ‘tube.

Rev 5-83



